
 

STATEMENT OF BASIS 
DRAFT 

 
STATEMENT OF BASIS FOR MODIFICATION 

OF AZPDES PERMIT NO. AZ0022357 
 

 
 
Pursuant to A.C.C. R18-9-B906, on February 07, 2023, ADEQ received an application from the City of Goodyear 
to modify AZPDES Permit (No. AZ0022357, LTF No. 97807) for the City of Goodyear 157th Avenue Water 
Reclamation Facility (WRF), which is a publicly owned treatment works (POTW) in Maricopa County. The 
request would increase the permitted design flow from 6.0 million gallons per day (mgd) to 7.5 mgd. The permit 
became effective on March 15, 2022. This document gives pertinent information concerning the modification. 
The effluent limitations contained in this permit modification will maintain the Water Quality Standards listed 
in Arizona Administrative Code (A.A.C.) R18-11-101 et seq. The permit was issued for a period of 5 years and 
shall expire at midnight on March 14, 2027. 
 
 
Purpose of Modification: 
The City of Goodyear 157th Avenue WRF expansion to increase design flow from 6.0 mgd to 7.5 mgd  
 
 

GENERAL FACILITY INFORMATION 
 

Facility Information: 
The City of Goodyear 157th Avenue WRF is a POTW that treats domestic wastewater from residential, 
commercial, and industrial sources. There are six (6) significant industrial dischargers. 
 
The treatment process consists of an influent pump station with three (3) pumps, headwork with two 
mechanical screens, a grit chamber, three (3) aeration basins with anoxic zones, five (5) secondary 
sedimentation basins, four (3) disc filters, a chlorine contact basin for sodium hypochlorite disinfection. 
Treated effluent may be sent to an emergency storage basin, reused at the plant (not applied to the ground), 
or to a discharge outfall.  
 
The WRF receives the waste activated sludge from City of Goodyear – Corgett Wash WRF (AZPDES Individual 
Permit No. AZ0023582) for treatment and dewatering. Sludge is digested in two (2) aerobic digesters, 
thickened by polymer addition and dewatered using three (3) centrifuges. Processed sludge is hauled off-site 
for disposal in accordance with state and federal regulations. At the time of this permit modification the 
sludge is disposed of at Northwest Regional Landfill in Surprise, AZ. 
 
 
208 Consistency: 
In accordance with A.A.C. R18-9-A903(6), a permit cannot be issued for any discharge inconsistent with a 
plan or plan amendment approved under section 208(b) of the Clean Water Act. Due to the increase in 
design capacity, a 208 Plan Consistency Review was required. The facility was determined to be consistent 
with the Maricopa Association of Governments (MAG) 208 Water Quality Management Plan approval of an 
ultimate design capacity of 22.0 mgd through the year 2040 (MAG 2014). 
 
  



 

RECEIVING WATER 
 
Receiving Water and Facility Outfalls: 
The facility discharge outfalls for treated wastewater and the corresponding receiving waters are shown in 
Table 1. The receiving water for the City of Goodyear 157th Avenue WRF for both Outfall 001 and 003 is the 
Gila River (EDW) - From the confluence with the Salt River to Gillespie Dam in the Middle Gila River Basin. No 
discharge to the Gila River from either Outfall 001 or 003 is expected in the future. The designated uses for 
Gila River (EDW) - From the confluence with the Salt River to the Gillespie Dam, Middle Gila River Basin are 
Aquatic and Wildlife effluent dependent water (A&Wedw), Partial Body Contact (PBC), Fish Consumption 
(FC), Agricultural Irrigation (AgI), and Agricultural Livestock watering (AgL).  
 
The receiving water for Outfall 002 is the Buckeye Irrigation District (BID) Canal, which is classified in AAC 
R18-11 Appendix B as “A Phoenix Area Canal - Below municipal WTP intakes and all other locations” in the 
Middle Gila River Basin. The discharge flow at Outfall 002 is continuous.  The designated uses for this 
receiving water are Agricultural Irrigation (AgI) and Agricultural Livestock watering (AgL). 
 
Table 1. Facility Outfalls and Corresponding Receiving Water. 
ID Location Receiving Water Designated Uses Discharge Pattern 

001 Latitude 33° 23' 42" N,  
Longitude 112° 23' 30" W 
 
Township 1N, Range 1W, 
Section 30 

Gila River (EDW) - From 
the confluence with the 
Salt River to the Gillespie 
Dam, Middle Gila River 
Basin 

A&Wedw 
PBC 
FC 
AgI 
AgL 

Intermittent - The 
permittee does not 
intend on discharging at 
this location in the 
future. 

002 Latitude 33° 23' 56" N,  
Longitude 112° 24' 03" W 
 
Township 1N, Range 1W, 
Section 30 

Buckeye Irrigation District 
(BID) Canal, a Phoenix  
Area Canal - Below 
municipal WTP intakes 
and all other locations, 
Middle Gila River Basin 

AgI 
AgL 

Continuous - Buckeye 
Irrigation District canal is 
the only discharge 
location at the time of 
this permit modification. 

003 Latitude 33° 23' 41" N, 
Longitude 112° 24' 3.9" W 
 
Township 1N, Range 1W, 
Section 30 

Gila River (EDW) - From 
the confluence with the 
Salt River to the Gillespie 
Dam, Middle Gila River 
Basin 

A&Wedw 
PBC 
FC 
AgI 
AgL 
 

Intermittent - The 
permittee does not 
intend to discharge at 
this location during 
permit term as the outfall 
is not constructed 

 
Total Maximum Daily Load and 303(d) Listing Status: 
The Gila River segment that is the receiving water for outfalls 001 and 003 is not listed on the 303(d) list 
(ADEQ 2018). This segment of the Gila River was previously listed as impaired for DDT, metabolites, 
toxaphene and chlordane in fish tissue. On August 7, 2015, the EPA approved the delisting of these 
impairments. The Buckeye Irrigation District (BID) canal, which is the receiving water for Outfall 002 is not 
listed on the 303 (d) list (ADEQ 2018). However, this outfall has been assigned a waste load allocation (WLA) 
in the Gila River Centennial Wash to Gillespie Dam TMDL that was approved on December 23, 2015 due to 
boron and selenium impairments (ADEQ 2015). 
 
  



 

TMDL: Applicable Water Quality Standards for Selenium and Boron 
Water quality standards (WQS) for a stream reach are based upon the designated uses assigned to it 
according to the A.A.C. Title 18, Chapter 11. The applicable WQS considered by the TMDL are numeric 
standards for both boron and selenium. Both may be found in Appendix A of Arizona’s WQS. The total boron 
standard for the AgI designated use is 1,000 μg/L. The A&Wedw chronic standard for selenium is 2.0 μg/L. 
 
At the time of the TMDL determination by ADEQ, Goodyear 157th Avenue WRF was an existing point source 
discharger in compliance with the established facility permit limits for boron and selenium. ADEQ determined 
that the effluent from Goodyear 157th Avenue WRF contributed to the selenium impairment through the BID 
canal system to the Gila River’s impaired reach where effluent discharge concentrations were calculated to 
exceed the Gila River WQS by 57% based on a long-term average flow rate of 3.0 mgd (ADEQ 2015). It was 
determined that the effluent from Goodyear 157th Avenue WRF met the most stringent WQS for boron, 
which was for the AgI designated use. 
 
TMDL: Impact of increased design flow on for Selenium and Boron 
The TMDL analysis is a concentration-based analysis and consequently, the TMDL adopted a concentration-
neutral premise. The premise asserts that if all dischargers are assumed to be discharging at the impaired 
reach’s WQS concentrations for the analytes of concern then the total loading of the system will be 
consistent with the WQS in the reach of concern regardless of flow variability. In cases where the TMDL 
recommended discharge concentrations above the WQS, additional loading attributable to the higher 
concentrations were offset by a buffer of additional assimilative capacity of the receiving water elsewhere in 
the computation. The selenium and boron permit limits recommended for Goodyear 157th Avenue WRF 
Outfall 002 in the TMDL are shown in Table 2.  
 
Table 2. Recommended concentration-based permit limits for Outfall 002 in the TMDL. 